

regimen 詳細

bevacizumab	5mg/kg	D1
アバスチン		
Levofolinate Ca	200mg/m <sup>2</sup>	D1
レボホリナート		
irinotecan hydrochloride	150mg/m <sup>2</sup>	D1
イリノテカン		
fluorouracil	400mg/m <sup>2</sup>	D1
フルオロウラシル		
fluorouracil	2400mg/m <sup>2</sup>	D1~46hr
フルオロウラシル		

特記事項

- アバスチン：初回90分、2回目60分、3回目30分
- 上記レジメンを2週ごとに繰り返す。